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Package Leaflet: Information For The Patient
ROPIVACAINE READYFUSOR
Ropivacaine Hydrochloride 0.2% Solution for Injection
bottle in dispenser device (infusion pump)
Ropivacaine Hydm(h loride Monohydrate

Read all of
informationf
eept

toyou because it

YIRE. You may needto read it again
Ifyou have any further questions, ask your doctoror nurse.

Thismedicine has been prescibed foryou nly. Do o asst o o others. It may harm them, ven ftheir
signs oflnessarethe same asyours

- fyou getanyid ffecs,alk toyourdocor fnurse. This nludes ny possble id effecs nosted i the e,
Seesection 4.

What isin this leaflet
1. What Ropivacaine Hydrochloride 0.2%is and what it is used for
2. What you need to know before Ropivacaine Hydrochloride 0.2%s given to you
3. How Ropivacaine Hydrochloride 0.29%6 i given to you
4. Possible side effects
5. How o store Ropivacaine Hydrachloride 0.2%
6. Contents of mz packand nlher information
1. i .2% i itis used for

-Uneven heart beat (arrhythmias).
Not known (cannot be estimated from the available data)
- Involuntary muscle movements dyskinesia)

Rare (may affectup o 1in 1,000 peaple)
~Damaged nerves. This may cause petmanent problems.
Reporting of side effects
1fyou get any side effects talk to your doctor, nurse o pharmacis. This includes any possible sde effects ot lsted in this
By reporting sde effects, you can hlp piovide more information on thesafetyofths medicine.
5. How to store Ropivacaine Hydrochloride 0.2%
Keep this medicine out of the sight and reach ofchildren.
Do notuse this medicineaftr the expiy datewhichis stated on the label after EXP". The expiy daterefers o the lestdayof
that month.
This medicinal produc should be stored below 30°C.
Yourdoctoror and the quality of the
produc. The medicinal prductshould bevisaly nspctd it se. The mllnmnshnu\dm\ly be used ifits deat, pracically
fiee flom partiles and ifthe container i undamage.
They are also esponsibl fo disposing o any unused Ropivacaine Hycrochloride 0.2% corecty.
6. Contents of the pack and other information

Thename ofyourmedicne is Ropivacane Hycrochlorice .2%Solutonfor necion, bttle ncispense

pump)”. It contains an actiy

called ocal anaesthetics, Ropivacaine Hydmchlcnde 0.2%s used in aduls for acute pain management. It numbs

(anaesthetises) parts of the body, e. g after smgeuy

2. What you need to ide 0.2% s given to y
You must not be given Roplvacame Hydrochloride 0.2%:

Eachml contains 2

What Ropivacaine Hydrochloride 0.2% Contains
~The isopivacai hydrochloride

 Ifyou areallergic to opivacaine hydrochlorde monohydrate o anyof the other ingredients of
 Ifyou are allegic to any other loca anaesthetics of the same dlass (such as lidocaine o bupivacane).
- 1fyou have been told that you have decreased volume of blood (hypovolaemia),
- Into ablood vessel,spine, o joint o numb aspecific aea of your ody, ot nto the neck of the worb to releve pain during
childbith.
1fyou ate ot sue f any ofthe above appliesto you, talk to your doctr before you ar given Ropivacaine Hydrochloride 0.2%.
Warnings and precautions
Talkto your doctor or nurse before Ropivacaine Hydrochlorde 0.2% s given to you, especialy:
Ifyou have heart liver ot idhey problems.
- Ifyou have ever been told that you have a rare disease o the blood pigment called “porphytia” o f anyone inyour family
has i, because your doctor may need to give you a diffeent medicine.
Ifyou have any diseases or medical conditions.

ther .2%
Tellyourdocorfyouare kmg, orhare ecently faken an othermedicnes.Thisis ecause RopivacaneHydiaclrde 025 an
affect the way have an effe 2%,
In particular, d i the i

-Other local anaes\heﬂzs

~Strong pain kilers, such as morphine o codeine.

-Drugs used to treat an uneven heart beat (arrhythmia), such as lidocaine and mexiletine.
Your doctor need: ble to assess i i
toyou. Al tell your doctorifyou are taking any of the ollowing medicines:

-Medicines to treat depression (such as fluvoxamine)

- Antibiotics to treat infections caused by bacteria (such as enmzm]

Thisis because your body takes longer to get de 0.2%

If prolonged use of Rop Hydrochloride 0.

2% ma)

Pregnancy and breast-feeding
Ifyou are pregnant o breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor for advice
before using this medicine.
Itisnotknown f ropivacaine hydrochloride affectspregnancy or passes into breast milk.
Japrecautionay mesue s refrate tosvoidthe s of opiacan ycrocioride 2% duing pregnany

pted during treatment with Ropi 2%. The milk should be

pumped and iscaded o tis peio.
Driving and using machines

affct the speed of your reactions. After you have been gven
Ropacane Hytrochide 0 29 oushouldnot drveor s ools o machiesunilthe next dy.
Ropivacaine Hydrochloride 0.2% contains sodium
.29% contains upto3.7
sodium controled et you will need t take thisnto account.

sodium in each milll 0

soluton.Ifyouareana

2%is t

3.How
Ropvacaine Hycioclorde 0 2%will be ghen to you by adoctor,
Ropivacaine Hydrochloride 0%l be iven to you as an nfusion to educe pain after surgery. During surgery, your doctor will
place atube in the wound, which can be connected tothe so called “ROPIVACAINE READYFUSOR'.
The ROPIVACAINE READYFUSORs a ispensing device that ontains the solution fo infusion and has a tube permanently
connected to it that can be attached to the tube in the wound.
Your doctor of nutse will ativate the ROPIVACAINE READYFUSOR and connect it to the tube in the wound.
Youwill ot need to do anything to the ROPIVACAINE READYFUSOR..
Afterits actvation the ROPIVACAINE
forthe relief of your pan.
Wamings

~Kinking of te tube must be avoided.

~Do ot place tight wrappings around the tube.

~Do ot use the ROPIVACAINE READYFUSOR if any it has been damaged or cracked,of ifthe port on the tubing appears

broken, cracked, or damaged in any way.

~Donat reconnect the ROPIVACAINE READYFUSOR, fit flom g during medication del

ontact your doctor or hat the ROPIVACAINE
AINE READYFUSOR, o isstillin place under your skin, as this ould

dd ufficient

administera d

~Donotbatheor shower wi
cause an infection.
Dot ampewith he wound ressigsor with the tubing uder oursias tis o caseannfection.
If you have been gi much Ropi 2%
Asthe ROPIVACAINE READUFSOR defined
getting too much Ropivacaine Hychochloride 0.2% are vy nlikely.
Shouldthe dose be too high, you will need special reatment and the doctortreating you s trained to deal with these ituatons.
The fistigns of being given too much Ropivacaine Hydrochlorde 0.2% are usualy s follows:
~Feeling dizzy or light-headed.
~Numbness of the lips and around the mouth,
~Numbness of the tongue.
~Hearing problems.
~Problems with youright (vison).
To reduce therskofsriousside ffects,your doctorwllstop the

signs appear.Th ifanyof oy
tellyour doctorimmediately.
Ifyou have any further questions on the use of this medicine, ask your doctor ofnurse.

4. Possible side effects
Like all medicines, this medi
Important side effects to look out for
Sudden lfe-threatening allergic eactions (suich as anaphylaxis) are rre, affecting 1 to 10 users in 10,000, Possible symptoms
indude sudden onsetof rash, ching o lumpy rah (hives): swelling ofthe fae, lps, mnguemo(herpar\s nnhe body; and
shortness of breath, wheezing or ificuly breathing. If you g
allergic reaction, tell your doctor immediately.
Other possible side effects
Very common (may affect more than 1 n 10 people)

- Low blood pressure (hypotension). This might make you feel dizzy or light-headed.

- Feeling sick (nausea).
Common (may affectup to 1 10 people)

-Pins and needles.

~Feeling dizzy.

-Headache.

- Slow or fast heart beat (bradycardia, tachycardia).

~High blood pressure (hypertension).

- Being sick (vomiting).

- Difficulty in passing urine.

- High temperature (fever) ofshivering (chils).

ain.
Uncommon (may affect up to 1 in 100 people)

- Anxiety.

- Decreased sensitvity or feeling in the skin.

~Fainting,

- Difficulty breathing.

- Low body temperature (hypothermia).

- Some symptoms can happen ifyou have been given too much Ropivacaine Hydrochloride 0.2% (see also “If you have been
given too much Ropivacaine Hydochloride 0.296" above). These include it (seizures), feeling izzy o light-headied, numbness
of the lips and around the mouth, numbness o the tongue, hearing problems, problemswith your sight (vsion), problems
with your speech, stiff muscles, and trembling.

Rare (may affectup to 111 1,000 peaple)

- Heart attack (cardiac arrest).

, although getsthem.

too much ide0.2%

Itbelongs toa group of medicines monohydate
~Theother hloide, sodium hydroxide solution of hydrochlori acd for pH adjustment, and watet for
injections
;i 2% looks ke and fthe pack
Ropivacane Hydiochoride 0.2% s aclar, coloures soluton fr infuson
insectiong),  The ROPIVACAINE an withblack caps on eachsice. TheRUP\VA(A\NEREADVFUSOR\sdeslgned
to containa transparent HOPE 250ml forinfusion. A latex

feetube with Lue lock iting s pemanenty comected o the ROPACANEREADYFUSOR.
There are thiee presentations ofthe pack: without catheter, with 6.5cm catheter and with 15 catheter. Each pack contains ane

ROPIVAC Rand acarting pouch. A pack may also include a atex fee fenestra for placement
(6.5 or 15cm) in the wound
Marketi isation Holder of Dosag Batch Release Si
BioQ Pharma Pty Ltd Holopack Verpackungstechnik GmbH Geryon PhamalLimited
Sydney, Austala Bahnhofstrasse 20b 18 0wenDrive
73453 Abtsgemiind-Untergrningen Liverpool L24 1YL
Germany United Kingdom

This leaflet was last revised in Feb. 2019.

Thefollowingnformtiontsntendedforhealtcae professonals nly:
fiee and i intended for single use onl

Thesolutionshold be wsuaHy inspected prioo se. Thescluton shoud nly b used i s dear,practicallyfe rom

partdes and fthe container is undamaged.

The ROPIVACAINE READYFUSOR

The ROPIVACAINE READYFUSOR is anon-electic medication dispenser that has been designed fo pointof care use. All materials

needied for the administation o the medicinal productare incuded.

The ROPIVAC/ infusion.

Atube with uer lock fting is permanently connected. A strile fenestrated catheter for placement in the wound s encosed

in the package. Both, the tube with luer ock fitting as well s the strile fenestrated catheter are latex fee.

During suigery, a enestrated catheter should be placed inthe wound. The catheter uniformly distributes Ropivacaine

Hycdrochloride 0.2% along the length of the wound n a 360°radius.

The ROPIVACAINE

the dlivery regimen.
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Instruction for use
1. Remove the tamper proof seal fiom the dispense. I the seal has been removed or compromised, do not use this dispense.

2 It ivery by tuming the Jockwise untilthe indcatorarow: (2 is ligned with the ON pasiion (3.

P delvryhas begunhn hegeen monioratovs () becamevisble i the i nictorwindon 5.
Note: aslight jump may occur due to the actvating mechanism.

3. Uncap the tubing line cap (9) and ensure that th device has been intated by observing flid flowing through the tubing lne.
Fluid low can be seen upstream of the filer (8) within a few seconds. It may take several minutes for the lud to be seen at
the terminus of the tubing line.

4. Connect the tubing line (6) of the dispenser to the patient’s port.

5. Place the dispenser in th carrying poch provided. The cartying pouch may either be attached tothe patient as asling
around the shoulder or around the wast as a bel
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6. Fluid delivery can be observed through the fluid indicator window (5) of the dispenser. The dispenser will deliver
approximately 5 ml of fluid.
The green monitor arrows (4) in the fluid indicator window show the volume remaining (in ml) in the dispenser.
Fluid can also be monitored by the circular indicators (10) where the closed circle indicates a full dispenser and an
open circle indicates an empty dispenser.
Monitor the fluid indicator periodically for excessive flow rate. For symptoms of an overdose see section 4.
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7. Delivery is completed when the unit is empty, as shown by the location of the green monitor arrows (4) in the fluid
indicator window.
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8. Remove the dispenser from the patient after delivery is complete.

9. Discard the empty Ropivacaine Readyfusor, including any unused solution, after use.

Warnings

- The Ropivacaine Readyfusor is only intended for single use. Do not reuse or reconnect the Ropivacaine Readyfusor.

- The Ropivacaine Readyfusor must not be autoclaved. The fluid path in the dispensing system has been sterilized.

- Kinking of the tube must be avoided, as otherwise the maintenance of the peripheral block of the nerve cannot be
warranted and re-institution of the block will require the repeated administration of ropivacaine 7.5 mg/ml.

- No tight wrappings should be placed around the tube.

- The Ropivacaine Readyfusor should not be used if any part has been damaged or cracked, or if the port on the tubing
appears broken, cracked, or damaged in any way.

- The Ropivacaine Readyfusor should not be reconnected if it is accidentally disconnected from the tubing during
medication delivery, as this may cause an infection.

- The patient should not bathe or shower with the Ropivacaine Readyfusor, or while the tubing is still in place under the skin,
as this could cause an infection.

- The patient should not tamper with the wound dressings or with the tubing under the skin as this could cause an infection.



